

Choose Pharmacy Formulary Summary



Condition	Item	Pack Sizes available for supply	
Acne	Benzoyl Peroxide with Clindamycin gel (Duac once daily gel) (3% or %%)	30g or 60g	
	Benzoyl Peroxide gel	30g or 60g	
Allergic Rhinitis	Azelastine 140 mcg/dose nasal spray (Rhinolast)	1 x 22ml	
	Loratadine 5mg/5ml solution	100ml	
	Loratadine 10mg tablets	30	
	Cetirizine 10mg tablets	30	
	Cetirizine 1mg/ml solution	200ml	
	Sodium Cromoglicate 2% eye drops	10ml	
	Mometasone furoate 50mcg/dose nasal spray	1 x 140 dose	
	Fluticasone furoate 27.5mcg/dose nasal spray	1 x 120 dose	
Athletes foot	Fluticasone propionate 50mcg/dose nasal spray	1 x 150 dose	
	Terbinafine 1% cream	30g	
	Clotrimazole 1% cream	20g	
	Miconazole nitrate 2% cream	30g	
	Hydrocortisone 1% cream	15g	
Lower back pain	Ibuprofen 200mg tablets	24 or 84	
	Ibuprofen 10% gel	100g	
	Naproxen 250mg GR tablets	28	
	Paracetamol 500mg tablet	32 or 100	
	Lansoprazole 15mg capsules	28	
	Omeprazole 20mg capsules	28	
	Chickenpox	Paracetamol 120mg/5ml suspension	100ml
		Paracetamol 250mg/5ml suspension	200ml
Paracetamol 500mg tablets		32	
Calamine lotion		200ml	
Chlorphenamine 2mg/5ml solution (Piriton only)		150ml	
Cold Sores	Chlorphenamine 4mg tablets (Piriton or Boots Allergy Tablets only)	28	
	Advice only	N/A	

Choose Pharmacy Formulary Summary

Conjunctivitis	Chloramphenicol 0.5% eye drops	10ml
	Chloramphenicol 1% eye ointment	4g
Constipation	Ispaghula husk sachets	30
	Macrogol sachets	30
	Lactulose solution	500mp
	Docusate 100mg capsules	30
	Senna 7.5mg tablets	24
Diarrhoea	Advice only	N/A
Dry eye disease	Hypromellose 0.3% eye drops	10ml
	Carbomer 0.2% eye drops	10g
	Polyvinyl Alcohol 1.4% (Sno Tears, Refresh Ophthalmic)	10ml (Sno-Tears) or 30x0.4ml (Refresh Ophthalmic PF)
	Hilo night	5g
Dry Skin	Liquid Paraffin 11% cream	1 x 50g or up to 2 x 500g
	Isopropyl myristate 15%/Liquid Paraffin 15% gel	1 x 100g or up to 2 x 500g
	White soft paraffin/Liquid Paraffin (varying Ratios)	1 x50g,1 x 100g, 2x 500g
	White soft paraffin/Liquid Paraffin 50/50	Up to 2 x 500g
	Urea containing	30g or 100g
	Antiseptic Containing	500g
	Lauromacrogols	100g
	Hydrocortisone 1% cream or ointment (for eczema)	15g or 30g
	Clobetasone 0.05% cream (for eczema)	15g or 30g
Dyspepsia	Acidex liquid	500ml
	Gaviscon advance liquid	500ml
	Gaviscon advance chewable tablets	1 x 60
	Omeprazole 20mg capsules	28
	Lansoprazole 30mg capsule	28
Haemorrhoids	Paracetamol 500mg tablets	Up to 2 x 32
	Anodesyn ointment	25g
	Anodesyn suppositories	12
	Germaloids cream	25g
	Germaloids ointment	25ml
	Germaloids suppositories	12

Choose Pharmacy Formulary Summary

	Anusol cream	23g
	Anusol suppositories	12
	Anusol Ointment	30g
	Anusol HC ointment	25g
	Anusol Hc suppositories	12
	Scheriproct ointment	30g
	Scheriproct suppositories	12
Head Lice	Nit comb	1 unit
	Hedrin Lotion	150ml
	Hedron once spray gel	100ml
	Dimeticone 92% spray with comb	50ml
	Vamousse	160ml
	Full marks solution	100ml/200ml/300ml
	Derbac M	150ml
Ingrowing Toenail	Advice only	N/A
Mouth Ulcers	Chlorhexidine digluconate mouthwash	300ml
	Benzydamine 0.15% oromucosal spray	30ml
	Hydrocortisone 2.5mg muco-adhesive buccal tablets	20
Nappy Rash	Zinc castor oil ointment	100g
	Zinc castor oil cream	100g
	Metanium ointment	30g
	Hydrocortisone 1% cream	15g
	Clotrimazole 1% cream	20g
Oral Candidiasis	Miconazole 20mg/g oromucosal gel	1 x 80g
	Nystatin oral suspension	30ml
Ringworm	Terbinafine 1% cream	30g
	Clotrimazole 1% cream	Up to 4 x 20g
	Miconazole 2% cream	30g
	Hydrocortisone 1% cream	15g
Scabies	Permethrin 5% cream	Up to 4 x 30g
	Derbac M liquid	up to 4 x 150ml
	Chlorphenamine 4mg tablets	28

Choose Pharmacy Formulary Summary

	Chlorphenamine 2mg/5ml solution	150ml
	Eurax 10% cream	30g or 100g
Sore Throat	Paracetamol 120mg/5ml solution	100ml
	Paracetamol 250mg/5ml suspension	200ml
	Paracetamol 500mg tablets	32
	Ibuprofen 100mg/5ml suspension	100ml
	Ibuprofen 200mg tablets	24
	Ibuprofen 400mg tablets	24
Test and Treat service	Phenoxymethylpenicillin 250mg tablets	40 or 80
	phenoxymethylpenicillin 250mg/5ml solution	Appropriate quantity for 10 days based on dosage
	Amoxicillin 500mg capsules	30
	amoxicillin 250mg/5ml solution	Appropriate quantity for 10 days
	Amoxicillin 500mg/5ml solution	Appropriate quantity for 10 days
	Clarithromycin 500mg tablets	10
	Clarithromycin 125mg/5ml suspension	Appropriate quantity for 5 days
	Clarithromycin 250mg/5ml suspension	Appropriate quantity for 5 days
	Erythromycin 250mg tablets	40
	Erythromycin 500mg tablets	20
	Erythromycin 250mg/5ml solution	Appropriate quantity for 5 days
	Erythromycin 500mg/5ml solution	Appropriate quantity for 5 days
Teething	Paracetamol 120mg/5ml suspension	100ml
	Ibuprofen 100mg/5ml suspension	100ml
Threadworm	Vermox 100mg/5ml suspension	30ml
	Vermox chewable tablets	2 ex 6 pack
Vulvovaginal Candidiasis	Fluconazole 150mg capsules	1
	Clotrimazole 500mg pessary	1
	Canesten internal cream	5g
	Clotrimazole 1% cream	20g
	Clotrimazole 2% cream	20g
Warts and Verrucae	Salactol paint	10ml
	Salicylic acid 26% solution	10ml

Choose Pharmacy Formulary Summary

	Bazuka Extra gel	5g
	Scholl verrucae removal system	Up to 3 x 30